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The test result refers exclusively to the test presented test model / sample.,
Without written approval of Cerpass Technology Corp., the test report shall not be
reproduced except in full.
The EUT is also considered as a kind of computer peripheral, because the connection to
computer is necessary for typical use. It has been verified to comply with the requirements
of FCC Part 15, Subpart B, Class B (DoC). The test report has been issued separately.
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CERTIFICATE OF COMPLIANCE

According to

FCC Rules and Regulations

Part 15 Subpart C

Applicant . D-Link Corporation

17595 Mt. Herrmann Street, Fountain Valley,
CA 92708, USA

Equipment : SMB Wireless N Gigabit VPN Router

Address

Model No. : DSR-1000N

FCCID : KA2SR1000NA1

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the
procedures given in ANSI C63.4 The equipment was passed the test performed
according to FCC Rules and Regulations Part 15 Subpart C (2008).

The test was carried out on Feb. 26, 2010 at Cerpass Technology Corp.

Signature«
&

!

+ pee _t 11'.;(.",!

Jonson Lee «
EMC/RF B.U. Senior Manager+
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1. Report of Measurements and Examinations

1.1 List of Measurements and Examinations

FCC Rule |. Description of Test Result
15.203 . Antenna Requirement Pass
15.207 . Conducted Emission Pass
15.209 . o

15.247(d) | Radiated Emission Pass

15.247(a)(2) |. 6dB Bandwidth Pass

15.247(b) |. Maximum Peak Output Power Pass

15.247(d) |. 100kHz Bandwidth of Frequency Band Edges Pass

15.247(e) |. Power Spectral Density Pass
1.1307
1.1310 -

51091 . RF Exposure Compliance Pass
2.1093
Cerpass Technology Corp. Issued date  : Mar. 01, 2010
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2. Test Configuration of Equipment under Test

2.1 Feature of Equipment under Test
WAN Interface:
* 2 10/100/1000 Mbps Gigabit Ethernet port for xDSL/Cable connection
» Complies with IEEE 802.3ab specification
* Support IEEE802.3x flow control in full duplex mode
* Support Auto Negotiation
e Support Auto MDI/MDIX
LAN Interface:
* Four ports 10/100/1000 Mbps Gigabit Ethernet switch
» Complies with IEEE 802.3ab specification
* Support IEEE802.3x flow control in full duplex mode
* Support Auto Negotiation
* Support Auto MDI/MDIX
Wireless Interface (2.4 GHz / 5 GHz):
* Follow IEEE 802.11n Draft 2.0 specification (TBD)
» Compatible with IEEE 802.11a specification
* Compatible with IEEE 802.11b specification
» Compatible with IEEE 802.11g specification
USB Interface:
* 2* Complies with USB 2.0 (High Speed) specification
Key Components:
* CPU: Cavium CN5010-500BG564-SCP
* Ethernet Switch: Broadcom BCM53115S
» Ethernet Transceiver: Broadcom B5081
* Flash: MXIC MX29GL256EHT21-90Q
* DDR2: Samsung K4T1G164QE-HCE6
* USB Controller: NEC UPD720114GA-YEU-A
* RTC: Dallas/Maxim DS1337S+
* Clock Generator: IDT ICS8430S07AKILF

Cerpass Technology Corp. Issued date  : Mar. 01, 2010
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o

CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019
2.2 RF Spec.
802.11b: DSSS (CCK, DQPSK, DBPSK)
Type of 802.11g: OFDM (64-QAM, 16-QAM, QPSK, BPSK)
Modulation 802.11a: OFDM (64-QAM, 16-QAM, QPSK, BPSK)

802.11n draft 2.0: OFDM (64-QAM, 16-QAM, QPSK, BPSK)

802.11b (11,5.5, 2, 1 Mbps)

802.11g (54 ,48,36,24,18,12,9, 6 Mbps)

802.11a (54, 48,36,24,18,12,9, 6 Mbps)

Data Rate 802.11n draft 2.0, 20MHz

(130,117,104 ,78,58.5,52,39,26,19.5, 6.5 Mbps)

802.11n draft 2.0, 40MHz

(270, 243,216,162, 135,121.5,108,81,54,40, 27, 13.5 Mbps)

802.11b/g/n draft 2.0, 20MHz:
-USA, Canada and Taiwan: CH 1 ~ 11 (11channels)
-Most European Countries: CH 1 ~ 13 (13channels)
-France: CH 1 ~ 7 (7channels)

802.11n draft 2.0, 40MHz:
-USA, Canada and Taiwan: CH 3 ~ 9 (7channels)
-Most European Countries: CH 1 ~ 13 (13channels)

Number of -France: CH 3 ~ 5 (3channels)

Channels 802.11a/n draft 2.0, 20MHz:
-USA, Canada and Taiwan: CH 36,40,44,48 (4channels)
-Most European Countries: CH 36,40,44,48 (4channels)
-France: CH 36,40,44,48 (4channels)

802.11a/n draft 2.0, 40MHz:
-USA, Canada and Taiwan: CH 38,42,46 (3channels)
-Most European Countries: CH 38,42,46 (3channels)
-France: CH 38,42,46 (3channels)

FCCI/IC:
Frequency 2412 ~ 2462 MHz, 5150 ~ 5250 MHz, 5725 ~ 5850 MHz
Band EU:

2412 ~ 2472 MHz, 5150 ~ 5250 MHz

FCCI/IC:

802.11b: 18.36 dBm, 802.11g: 16.30 dBm, 802.11n: 17.31 dBm
802.11a: 16.31 dBm, 802.11an: 13.89 dBm.

CE:

802.11b: 18.81 dBm, 802.11g: 17.04 dBm, 802.11n: 17.66 dBm
802.11a: 16.38 dBm, 802.11an: 12.73 dBm

Output Power

Antenna Type . . . .
. yp Dipole antenna / Antl: 2dBi; Ant2: 2dBi; Ant3: 2dBi
and Gain
Cerpass Technology Corp. Issued date  : Mar. 01, 2010
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2.3 Carrier Frequency of Channels
802.11b, 802.11g, 802.11n HT 20 (2412 ~ 2462MHz)

Channel Frequency(MHz) Channel Frequency(MHz)
01 2412 07 2442
02 2417 08 2447
03 2422 09 2452
04 2427 10 2457
05 2432 11 2462
06 2437

802.11n HT40 (2422 ~ 2462MHz)

Channel Frequency(MHz) Channel Frequency(MHz)
07 2442
08 2447
03 2422 09 2452
04 2427
05 2432
06 2437

802.11a, 802.11an HT20 (5725 ~ 5850MHz)

Channel Frequency(MHz) Channel Frequency(MHz)
149 5745 161 5805
153 5765 165 5825
157 5785

802.11an HT 40 (5725 ~ 5850MHz)

Channel Frequency(MHz) Channel Frequency(MHZz)
151 5755 159 5795
155 5775
Cerpass Technology Corp. Issued date  : Mar. 01, 2010

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 8of 255



o

CERPASS TECHNOLOGY CORP.

Report No.: TEFI1001019

2.4 Test Mode and Test Software

a.

During testing, the interface cables and equipment positions were varied according to

ANSI C63.4.

The complete test system included remote workstation, USB2.0 HDD, WAN Load and EUT

for RF test. The remote workstation included Notebook.

An executive program, ping.exe under WIN XP, which transmits and receives data to the
remote workstation through LAN (1Gbps), WAN (1Gbps) and Wireless (270Mbps).
The following test modes were performed for test:
¢ 802.11b/g/n HT20: CHO1: 2412MHz, CHO06: 2437MHz, CH11: 2462MHz
¢ 802.11n HT40: CHO03: 2422MHz, CHO6: 2437MHz, CH09: 2452MHz
¢ 802.11a/an HT20: CH 149: 5745MHz, CH 157: 5785MHz, CH 165: 5825MHz
e 802.11an HT40: CH 151: 5755MHz, CH 155: 5775MHz, CH 159: 5795MHz

2.5 Description of Test System

Device Manufacturer | Model No. Description

USB2.0 HDD*2 | Terasys F-12UF USB Cable, Shielding 1.6 m
WAN Load CAMEO N/A N/A

Remote Workstation

Notebook IBM R40 Power Cable, Unshielding 1.8 m
Notebook DELL PP10OL Power Cable, Unshielding 1.8 m
Notebook TOSHIBA PSA50T-05M00C | Power Cable, Unshielding 1.8 m
Use Cable:

Cable Quantity | Description

RJ45 5 Unshielding, 1.8m

RJ45 2 Unshielding, 10m

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date : Mar. 01, 2010
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2.6 Connection Diagram of Test System

3 2
1
EUT
5 4 USB2.0 HDD*2
Remote
workstation s
Remote
workstation

The USB cable is connected from EUT to the USB2.0 HDD.

The USB cable is connected from EUT to the USB2.0 HDD.

These RJ45 cables (*5) are connected from EUT to the WAN Load.

The RJ45 cable (WAN) is connected from EUT to the Remote workstation.
The RJ45 cable (LAN) is connected from EUT to the Remote workstation.

The EUT keeps to transmit and receive data to remote workstation by Wireless.

¥ K 0D e

Cerpass Technology Corp. Issued date  : Mar. 01, 2010
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2.7 General Information of Test

Cerpass Technology Corp.
Test Site: 2F-11, No. 3, Yuan Qu St. (Nankang Software Park),
Taipei, Taiwan 115, R.O.C.

No. 7-2, Moshihkeng, Fongtian Village, Shihding

Test Site Location (OATS1-SD): Township, Taipei County, Taiwan, R.O.C.

FCC Registration Number: TW1049, TW1056, 982971, 488071

IC Registration Number: 4934C-1, 4934D-1

T-543 for Telecommunication Test
VCCI Registration Number: C-3328 for Conducted emission test
R-3013 for Radiated emission test

Test Voltage: AC 120V / 60Hz

ANSI C63.4-2003

Test in Compliance with: FCC Part 15 Subpart C

Conducted: from 150kHz to 30MHz

Frequency Range Investigated: Radiation: from 30MHz to 40,000MHz

. . The test distance of radiated emission from antenna to
Test Distance:

EUT is 3 M.
2.8 Measurement Uncertainty

Measurement Item Measurement Frequency Polarization Uncertainty
Conducted Emission 9 kHz ~ 30 MHz LINE/NEUTRAL | 2.71dB

) o Vertical 4.11 dB
Radiated Emission 30 MHz ~ 40GHz

Horizontal 4,10 dB
6 dB Bandwidth 7500 Hz
Maximum Peak
Output Power 1.4.dB
100kHz Bandwidth of 292 dB
Frequency Band Edges | '
Power Spectral Density 2.2dB
Cerpass Technology Corp. Issued date  : Mar. 01, 2010
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2.9 History of this test report

B ORIGINAL.
1 Additional attachment as following record:
Attachment No. | Issue Date Description
Cerpass Technology Corp. Issued date  : Mar. 01, 2010
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3. Antenna Requirements

3.1 Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be

used with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional

gain of the antenna exceeds 6dBi.

3.2 Antenna Construction and Directional Gain

Antenna 1, 2, 3: Dipole Antenna, 2 dBi (2.4GHz Band), 2 dBi (5GHz Band)

Cerpass Technology Corp. Issued date  : Mar. 01, 2010
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 13 of 255
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4. Test of Conducted Emission

4.1 TestLimit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on
the 120 VAC power and return leads of the EUT according to the methods defined in ANSI
C63.4-2003 Section 3.1. The EUT was placed on a nonmetallic stand in a shielded room 0.8
meters above the ground plane as shown in section 2.2. The interface cables and
equipment positioning were varied within limits of reasonable applications to determine the

position produced maximum conducted emissions.

Frequency Quasi Peak Average
(MHz) (dB p V) (dB p V)
0.15-0.5 66-56* 56-46*
05-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

4.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at

least 80 centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network (LISN).
c. All the support units are connecting to the other LISN.
d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.
f. Both sides of AC line were checked for maximum conducted interference.
g. The frequency range from 150 kHz to 30 MHz was searched.
Set the test-receiver system to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.

Cerpass Technology Corp. Issued date

Tel:886-2-2655-8100 Fax:886-2-2655-8200

. Mar. 01, 2010
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4.3 Typical Test Setup

YA R =" 5

: ° |

i | A P ? 80cm !

E 4 UJ \ )

i 80cm — i

| 0// —© |

1| LISN v LISN :

Y SIS J

4.4 Measurement Equipment

Instrument Manufacturer Model No. Serial No. [Calibration Date| Valid Date
EMI Receiver R&S ESCI 100821 2010/01/21 2011/01/20
LISN Schwarzbeck | NSLK 8127 8127-516 2009/05/15 2010/05/14
LISN ROLF HEINE | NNB-2/16Z 03/10058 2009/04/18 2010/04/17
Cerpass Technology Corp. Issued date  : Mar. 01, 2010
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45 Test Result and Data

Power 1| AC 120V Pol/Phase 1| LINE
Test Mode 1| 802.11g, CH1 Temperature :| 24 °C
Memo : Humidity 1 70 %
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AC 120V Pol/Phase .| NEUTRAL
L [ A N

CLASS-B

CLASS-B{AVG)

39.45 46,00 -6.55 Iveradge

14.58 S5e.00 -11.44 QF

—.
Cerpass Technology Corp. Issued date  : Mar. 01, 2010
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Power ;| AC 120V Pol/Phase ;| LINE

o ——— ]
Cerpass Technology Corp. Issued date  : Mar. 01, 2010
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AC 120V Pol/Phase - | NEUTRAL

_—
Cerpass Technology Corp. Issued date  : Mar. 01, 2010
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Power ;| AC 120V Pol/Phase ;| LINE

_—
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Power ;| AC 120V Pol/Phase ;| NEUTRAL
Test Mode . |1 802.11n HT40, CH3 Temperature : | 24 °C
Memo : Humidity 11 70%
O
Cerpass Technology Corp.

Issued date : Mar. 01, 2010
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Power 1 | AC 120V Pol/Phase ;| LINE

_— o 9
Cerpass Technology Corp. Issued date  : Mar. 01, 2010
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Power ;| AC 120V Pol/Phase | NEUTRAL

_—
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AC 120V Pol/Phase | LINE
Test Mode : | 802.11an HT20, CH149
emo ] lvumay Jow

_— 0

Cerpass Technology Corp. Issued date  : Mar. 01, 2010
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Power - | AC 120V Pol/Phase | NEUTRAL
TestMode | 802.11an HT20, CH149

_—
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AC 120V Pol/Phase - | LINE
Test Mode : | 802.11an HT40, CH151

—————————————————————————————————————————)
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CERPASS TECHNOLOGY CORP.

Power AC 120V Pol/Phase NEUTRAL
Test Mode 802.11an HT40, CH151 Temperature 24 °C
Memo Humidity 70 %

Test engineer: @ =
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4.6 Test Photographs

Front View

Rear View
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5. Test of Radiated Emission

5.1 Test Limit
Radiated emissions from 30 MHz to 40 GHz were measured according to the methods defines in
ANSI C63.4-2003. The EUT was placed, 0.8 meter above the ground plane, as shown in section
5.6.3. The interface cables and equipment positions were varied within limits of reasonable
applications to determine the positions producing maximum radiated emissions for unintentional
device, according to § 15.109(a), except for Class A digital devices, the field strength of radiated
emissions from unintentional radiators at a distance of 3 meters shall not exceed the following

values:
Frequency Distance Radiated Radiated
(MHz) Meters MLV IM) (dB u VI M)
30-88 3 100 40.0
88-216 3 150 43.5
216-960 3 200 46.0
Above 960 3 500 54.0

For unintentional device, according to CISPR PUB.22, for Class B digital devices, the general
requirement of field strength of radiated emissions from intentional radiators at a distance of 10

meters shall not exceed the below table.

Frequency Distance Radiated
(MH2z) Meters (dB VI M)
30-230 10 30

230-1000 10 37

5.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength both horizontal polarization and
vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the antenna
tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the maximum
reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then testing
will be stopped and peak values of EUT will be reported, otherwise, the emissions which do not
have 3 dB margin will be repeated one by one using the quasi-peak method and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in average
mode), then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be measured in average mode again and reported.

Cerpass Technology Corp. Issued date  : Mar. 01, 2010
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5.3 Typical Test Setup

Antenna

Y,

Equipment under Test

—
< *  Testdistance ——P|
0.8M
Turn Table
) \ Ground Plane
Receiver
5.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. Serial No. Calg);?(;uon Valid Date
Bilog Antenna Schaffner CBL6112B 2840 2009/05/14 | 2010/05/13
Amplifier Agilent 8447D 2944A10593 | 2009/05/21 | 2010/05/20
EMI Receiver R&S ESCI 100443 2010/01/14 | 2011/01/13
Spectrum Analyzer R&S FSP40 100047 2009/03/26 | 2010/03/25
Horn Antenna EMCO 3115 31589 2009/05/04 | 2010/05/03
Preamplifier EMCO EMCO12635 980029 2009/11/06 | 2010/11/05
Cerpass Technology Corp. Issued date  : Mar. 01, 2010
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5.5 Test Result and Data

Power .| AC 120V Pol/Phase . | VERTICAL

Test Mode 1 802.11g, CH1 Temperature :120°C

Memo : Humidity : | 65%

0 Level (dBuW/m) Date: 2010-02-26
FCC|CLASS-B
3 ] g
4
40 1 2 5 7
0 30 85, 140. 195, 250. 305
Trace: (Discrete) Frequency (MHz)

Read Ant Tah
Item Freq Value Factor Fe=zult Limit Hargin Femark Pos= Fo=
MH= dBuv dE/m dBuv/m  dBuV/m dB CIn Der
1 46.50 45.26 -5.935 36.33 40.00 -3.687 oF 100 16
2 61.35 49,59 -13.22 36.37 40,00 -3.683 oF 100 q6
3 124.33 49,75 -9.51 40,24 43 .50 -3.26 JF 140 [=t=1
4 166.13 50.65 -1z.04 35. 64 43 .50 -4.56 P 100 [=t=3
= 174.65 47 .27 -11.24 35.33 43 .50 -5.17 P 100 111
& 248.63 53.81 -12.57 41.24 46.00 -4.76 oF 100 111
7 265.95 45.81 -12 .48 36.33 46.00 -9.67 oF 100 77
=1 299,23 553.61 -1z .05 41.56 46.00 —3.44 oF 100 T

1. Result = Fead Valus + Factor

2. Factor = Antenna Factor + Cable Loss - Mmplifier

3. The resolution bandwidth of test receiwver/spectruwm analyzer is 120EH=
and wideo bandwidth is 300kH=z for Peak detection and Ouasi-peak
detection at frequency below 1GH=.

4, L1l emission below 1GHz at 802.11b/g/n mode are &ll the Same,so the
g0Z.11g/n wode chosSen as representative in final test.

5. lpoording to techhical experiences,all spurious emission of 80Z2.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are slmost the same below
1GH=,s50 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The data 13 worse case.
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Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 31 of 255



2

CERPASS TECHNOLOGY CORP.

Report No.: TEFI1001019

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11g, CH1 Temperature 20 °C
Memo Humidity 65 %
0 Lewel (dBulfim) Date: 2010-02-26
FCC CLASS-B
A
40 g
1 2 4
3
0 3Joo 440, 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read Ant Tal
Item Freg Value Factor Fesulc Limit Margin Femark Fos Fos
MH=z dBuvr dE/m dBEuW/m  dBuV/m dE cm Deqg
1 375.00 50.60 -14.08 36.54 45.00 -9.48 op 100 a3
Z S00.90 45.01 -11.34 36.67 46,00 -9.33 QF 100 95
3 575.00 41,74 -9.51 32.23 46,00 -13.77 QF 100 ==
4 749 .40 41.65 -6.31 35.34 46.00 -10.66 QF 100 120
= 789,50 45.14 -6.77 38.37 46,00 =-7.63 QF 100 103
6 995, 60 42 .63 -3.29 39.34 54 .00 -14.66 QF 100 100
Notes=

1. Result = EREead Values + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z20EH=
and wideo bandwidth iz 300kH= for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4, All emission bhelow 1GHz at 802.11b/g/n mode are all the =ame,so the
g02.11g/n mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,%(for HT40) are almost the same helow
1GHz,=s0 that the channel 1 or 3 (for HT40) was chosen as representative
in final test.

6. The data is worse case.

Cerpass Technology Corp. Issued date
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Power 1| AC 120V Pol/Phase : | HORIZONTAL

Test Mode :| 802.11g, CH1 Temperature  : | 20 °C

Memo : Humidity 1| 65 %

0 Level (dBu\im) Date: 2010-02-26
FCC|CLASS-B
4
40 5 5 B
1 3
0 30 85. 140. 195, 250, 305
Trace: (Discrete) Frequency (MHz)

Read Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Pos= Fos
MH= dBuV dE/m dBuV/m dBuWim dE cm Deg
1 S0.635 S52.83 -17.46 35.37 40.00 -1, 63 QF 100 T
2 124.33 E5.62 -153.36 37.26 43 .50 -6.24 Peak 100 93
3 166.13 S52.75 -15.53 34.25 435,50 -89.Z5 Peak 100 95
4 249 .45 59.37 -17.24 4z2.13 45.00 -3.87 QF 100 56
5 260.73 S54.15 -16.91 3i7.24 45,00 -5.76 QF 100 56
] 299 .23 54.93 -16.38 38.55 45.00 =-7.45 oF 100 a7

1. Result = Read Value + Factor

2. Factor = Antennha Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EH=
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, All emission below 1GHz at S02.11b/g/n mode are all the same,so0 the
80Z.11g/n mode chosen as representative in final test.

5. Ahcocording to technical experiences,all spurious emission of 802.11g4n
mode at channel 1,6,11 or 36,9 (for HT40) are almost the samwe helow
15Hz,=0 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

. The data is worse case.

Cerpass Technology Corp. Issued date  : Mar. 01, 2010
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Power .| AC 120V Pol/Phase . | HORIZONTAL
Test Mode :| 802.11g, CH1 Temperature :l20°C
Memo : Humidity : | 65%
0 Lewvel (dBuVim) Date: 2010-02-26
FCC/ CLASS-B
40 1
2 3 4 g
]
u3ﬂﬂ 440. 580. 720, 860. 1000
. Frequency (MHz
Trace: (Discrete) quency { )
Read Ant Tak
Item Freg Value Factor Result Limit Margin Femark Pos Pos
MH= dBEuv’ dE/m dBEuV/m dBuVW/m dE o Deg
1 375.00 52.73 -14.06 38.67 45.00 —-7.33 2F 100 El=
2 500.90 47.67 -11.34 36.33 45.00 -9.a87%7 2F 100 122
3 626.20 44,37 -9.00 35.37 46.00 -10. 63 QF 100 177
4 749,40 42 .67 -6.31 36.36 46.00 -9.64 2F 100 147
5 799,50 4z .89 -6.77 36,12 46.00 -9.35 QF 100 147
3 575.40 39.40 -6.05 33.35 46.00 -1Z.865 QF 100 147
7 999,90 47,60 -3.28 44,32 54.00 -9.638 QF 100 147
Hotes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bhandwvidth of test receiver/spectrum analyzer is 12Z0EH=
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=.

4, All emission below 1GHz at 802.11b/g/n mode are all the same,s0 the
g02.11g/n mode chosen as representative in final test.

5. Aocording to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the sawe below
15Hz, 50 that the channel 1 or 3 (for HT40) was chosen as representative
in final test.

6. The data is worse case.

Cerpass Technology Corp. Issued date  : Mar. 01, 2010
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Power ;| AC 120V Pol/Phase . | VERTICAL

emo T [rumay :

o ——— ]
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Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11b, CH1 Temperature 20 °C
Memo Humidity 68 %
107 Level (dBu'im) Date: 2010-02-26
FCC|CLASS-B
FCC CLASS-B (AVG)
54 7
u1ﬂﬂﬂ H800. 10600. 15400, 20200, 25000
Trace: (Discrete) AT
Fead Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Fos Fo=
MHE= ABuv’ dAE/m dBuV/m dBEuiW/m dE cm Deg
1 4523.958 30.12 Q.02 39.14 54.00 -14.56 byverage 120 172
2 4523.95 41.30 Q.02 50.32 74,00 -23.68 Peak 120 172

1. Besult = EBEead Value + Factor

2. Factor = Antennha Factor + Cable Loss - Amplifier

3. The resolution handwidth of test receiver/spectrum analyzer is 120EH=
and wideo bandwidth is 500kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4, The resolution handwidth of test receiver/spectrum analyzer is 1MH=
and wvideo bandwidth i=s 3MH=z for Peak detection at fregquency abowve
1GH=.

5. The resclution handwidth of test receiver/spectrum analyzer is 1MH=z
and wvideo bandwidth i= 10Hz for Average detection at frequency abowve
1GH=.

6. The other emissions i= too low to be measured.

7. The data is worse case.

Cerpass Technology Corp. Issued date
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Power ;| AC 120V Pol/Phase . | VERTICAL

T [rumay :

—.
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Power ;| AC 120V Pol/Phase : | HORIZONTAL

FCC CLASS- B

FCC CLASS-B (AVG)

(Discrete)

1 437Y3.60 30.09

-14.72 Irerage 120 172
2 45373 .60 42,65

=5& o 13 Feak 120 17&

_—
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Power ;| AC 120V Pol/Phase . | VERTICAL

emo T [rumay :
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Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode .1 802.11b, CH11 Temperature 11 20°C
Memo : Humidity : | 68 %
O
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AC 120V Pol/Phase . | VERTICAL
Wemo | | rumay :
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Power ;| AC 120V Pol/Phase : | HORIZONTAL
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AC 120V Pol/Phase . | VERTICAL
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Power ;| AC 120V Pol/Phase : | HORIZONTAL
Memo T Trumay :
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AC 120V Pol/Phase : | HORIZONTAL
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Power ;| AC 120V Pol/Phase . | VERTICAL

Test Mode 1 802.11n HT20, CH1 Temperature :120°C

Memo : Humidity : | 65%

0 Lewvel (dBuv/m) Date: 2010-02-26
FCC/CLASS-B
40
1 et B 7 g
2 4 5
039 85, 140, 195, 250, 305
Trace: (Discrete) Frequency (MHz)

Fead Ant Tab
Item Freqg Value Factor Result Limit Margin Remark Pos Pos
MHz ABuiv dE/m dEuV/m dBuWsm dE cm Deg
1 4,50  E1.60  -15.38 I6.22  40.00 -3.78 op 100 45
z £1.35 54.20 -ZZ.18 3z.02  40.00 -7.98 QF 100 45
3 124.33 54,72  -18.36 36.36  43.50 -7.14 oF 100 g8
4 166,13 49,54  -18.53 31.01  43.50 -12.49 Peak 100 ga
5 174.65 49.864 -19.32 30.32  43.50 -13.18 QF 100 111
6  2458.63 53.95 -17.30 36.65  46.00 -9.35 oF 100 111
7 265.95 52,13 -16.82 35.24  46.00 -10.76 oF 100 iri
& 299.23 52.95  -16.38 36.57  46.00 -2.43 QF 100 77

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Awplifier

3. The resoclution bandwidth of test receiver/spectrum anslyzer iz 1Z0KH=z
and wvideo bandwidth i=s 300kH= for Peak detection and Quasi-peak
detection at frequency helow 1GH=z.

4, All emission below 1GHz at S80Z2.11b/g/n mode are all the same,sSo the
g0Z.11g/n mwode chosSen as representative in final test.

5. Aoeording to technical experiences,all spurious emission of S0Z.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same helow
15H=z,=0 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The data i=s worse case.
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Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 802.11n HT20, CH1 Temperature :120°C
Memo : Humidity : | 65%

0 Level (dBuv/m) Date: 2010-02-26
FCC|CLASS-B
A
40 i
2 3 4 5
0 300 440. 580. 720, 860. 1000
Trace: (Discrete) Frequency (MHz)
Read Ant Tak

Item Freg Value Factor Result Limit Margin Remark Pos Pos

MH= dBuv dE/m dBuW/m dBuv/m dBE i Deg
1 375.00 52 .39 -14.08 38.35 46,00 -7.67 oF 100 95
2 S0o. 50 47.57 -11.34 36.23 45,00 -9.77 QF 100 98
3 575,00 43.75 -9.51 34.24 46,00 -11.76 QP 100 =l
4 749,40 41,42 -6.31 35.11 46,00 -10.88 QP 100 120
5 799,80 4z .78 -6.77 36.01 46,00 -9.99 oF 100 103
6 995, 60 44 53 -3.29 31.24 54,00 -1z .78 QP 100 100

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - mplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 1Z0KH=
and video bandwidth is 300kH=z for Peak detection and Quasi-peak
detection at fredquency below 1GH=Z.

4., All emwission helow 1GHEz at S0Z.11kh/gi/n mode are all the same,so the
80Z.11g/n mode chosen as representative in final test.

5. Ahoeording to technical experiences,all spurious emission of 802.11g/n
wode at channel 1,6,11 or 3,6,9(for HT40) are almost the same helow
1GHz,=20 that the channel 1 or 3 (for HT40) was chosen as representatiwe
in final test.

6. The data iz worse case.
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Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 802.11n HT20, CH1 Temperature :120°C
Memo : Humidity : | 65%

0 Level (dBuvim) Date: 2010-02-26

FCC/CLASS.B

4 . p
40 ] 2
3
0 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Fead Ant Tak

Item Freg Value Factor Fesult Limit Margin Femark FPos= Fos=

MH=z dBuv dE /o dBuV/m dBuv/m dB om Dedg
1 S0, 63 53.25 -17.46 35.79 40,00 -4.21 QF 100 7
Z 124,33 54,75 -15.36 36.39 43,50 -7.11 Feak 100 95
3 166.13 52.85 -15.53 34.32 43 .50 -9.18 Feak 100 95
4 249,45 59,45 -17.24 42 .21 46,00 -3.79 2F 100 =13
5 260.73 L56.28 -16.91 39.37 46,00 -6.63 QF 100 =13
& 299,23 E6.61 -16.38 40.23 46,00 =-5.77 QF 100 a7

1. Eesult = EREead Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 120KHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4. All emizsion below 1GHz at 802.11lk/gf/n mode are all the same,so the
802 .11g/n mode chosen a3 representative in final test.

5. According to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
15H=z,s50 that the channel 1 or 3 (for HT40)was chosen as representative
in final te=st.

6. The data i= worse case.
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Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 802.11n HT20, CH1 Temperature :120°C
Memo : Humidity : | 65%
0 Level (dBuVim) Date: 2010-02-26
FCC CLASS-B
40 1 2 ; 1 5
]
0 300 440. 580. 720. 860. 1000
Trace: (Discrete) Frequency {MHz)
Fead Ant Tab
Itetm Freg Walue Factaor RFe=ultc Limit Margin Remark Fo= Fo=
MH= dBuif dE/m dEuW/m dBuW/m dE cm Deg
1 375.00 EZ.Z6 -14.08 3E.20 46,00 -7.80 QF 100 =]=]
2 500,90 47 .67 -11.34 36.33 46.00 -9.67 QF 100 122
K] G26.20 44,37 -9.00 35.37 46.00 -10.63 QF 100 177
4 749, 40 4z .64 -6.31 36.33 46.00 -9.87 QF 100 147
5 799,80 43 .09 -6.77 36.32 46,00 -9.68 QP 100 147
6 875,40 39.37 -5.05 33.32 46.00 -12.68 QF 100 147
7 999,90 47 .64 -3.28 44 .36 S4.00 -9.64 QF 100 147

1. EResult = Fead Walue 4+ Factor

Z. Factor = Antenna Factor 4+ Cable Loss - Awplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EH=
and wvideo bandwidth is 300kH=z for Peak detection and Quasi-peak
detecticon at fredgquency khelow 1GH=.

4, A1l emission helow 1GHz at 802.11b/g/n mode are all the sawe,so the
802.11g/n mode chosen az representative in final test.

5. Aooording to technical eXperiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almwost the samwme below
15H=z,s30 that the channel 1 or 3 (for HT40) was chosen as representatiwve
in final test.

6. The data iz worse case.
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- CERPASS TECHNOLOGY CORP.

Report No.: TEFI1001019

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT20, CH6 Temperature 20 °C
Memo Humidity 68 %
107 Level (dBuvm) Date: 2010-02-26
FCC|CLASS-B
- FCC CLASS-B (AVG)
H4 z
1
I]1I]I]I] H800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Fead Ant Tah
Item Freqg Value Factor Fesult Limit Margin Femark Fos Fos
MH= ABuvr dE/m dBuV/m dBEuWim db m Deg
1 45374.158 30.13 9.19 39.32 54.00 -14. 65 bvyerage 133 346
2 45374.15 42.24 9.19 51.43 74,00 —-22 .57 Peak 133 346
MNotes
1. Besult = Read Value + Factor

2. Factor =

Antenna Factor + Cakble Logs - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=
and wvideo bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4. The resolut

and wvideo bandwidth is 3HMH=

1GH=.
5. The re=solut

and wvideo bandwidth is 10H=

1GHe.

ion bandwidth of

ion bandwidth of

6. The other emissions iz too low to he measured.

7. The data i=s

WOrse Ccase.

test receiver/spectrum analyzer is 1MHE
for Peak detection at frequency abowve

test receiver/spectrum analyzer is 1MHE
for Average detection at frequency above

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-

2655-8200

Issued date
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019
Power ;| AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11n HT40, CH3 Temperature :120°C
Memo : Humidity : | 65%
80 Level (dBuvim) Date: 2010-02-26
FCC/CLASS-B
40 f
2 4
5
0 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency {MHz)
Fead Ant Tak
Item Freg Value Factor Fesult Limit Margin Femark Fos Pos
MH=z dABuv dE/m dBuVim dBuW/m dE cIn Deg
1 46,50 50,62 -15.38 35.24 40,00 -4.76 oF 100 45
z 61.35 54.52 -22.18 32.54 40.00 -7.66 QF 100 45
3 124.53 54.69 -158.36 36.33 43 .50 -7.17 QF 100 a5
4 166.153 49 . 7h -158.53 31.23 43 .50 -1z.27 Feak 100 a5
5 174.65 47.69 -19.3:2 28.37 43 .50 -15.13 QF 100 111
] 245,63 55.67 -17.30 38.37 46.00 -7.63 QF 100 111
7 Z85.95 Sz.ZR -16.89 35.37 465.00 -10.63 QF 100 77
g 299.23 5z .75 -16.38 36.37 46.00 -9.63 QF 100 77

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Awmplifier

3. The resolution bandwidth of test receiver/spectrum analyeer is 120EHE
and wvideo bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=z.

4. All emission below 1GHz at S02.11b/gfn mode are all the same,so the
802.11g/n mode chosen as representative in final test.

5. Acecording to technical experiences,all spurious emission of 80Z2.11lgfn
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the same below
15H=,s50 that the channel 1 or 3 (for HT40) was chosen as representative
in final test.

6. The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019
Power ;| AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11n HT40, CH3 Temperature :120°C
Memo : Humidity : | 65%
0 Level (dBu\Vim) Date: 2010-02-26
FCC CLASS-B
i
40 5
1 2
3 4
0 300 440, 580, 720, 860. 1000
Trace: (Discrete) Frequency (MHz)
RBead Lnt Tak
Item Freqg Value Factor RFesult Limit Margin Femark Pos Pos
NH= dBuv dE/m dEuV/m dBuV/m dE o Deg
1 375,00  50.43 -14.086 36.37  46.00 -9.63 (o) 100 o5
z 500.90 47.87 -11.34 36.33 45,00 -9.67 QF 100 95
3 575.00  43.88 -2.51 34.37 46.00 -11.63 op 100 98
4 749,40  41.64 -6.31 35.33 45.00  -10.67 (o) 100 120
5 799,30  45.14 —-6.77 3§.37  46.00 -7.63 oF 100 103
£ 908,60 44,62 -3.29 41.33 54.00 -12.87 op 100 100

1. Re=sult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer i=s 120EH=
and wideo bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at fregquency helow 1GH=.

4, All emission below 1GHz at S02.11b/g/n mode are all the same,so the
802.11g/n mode chosen as representative in final test.

8. According to technical experiences,all spurious ewission of 80Z.1lgin
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the sawe helow
15H=,s30 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

. The data is worse case.
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" CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11n HT40, CH3 Temperature :120°C
Memo : Humidity : | 65%

0 Lewvel (dBuVim) Date: 2010-02-26
FCC CLASS-B

4
10 2 5 f
1
3
0 30 85. 140, 195, 250, 305
Trace: (Discrete) Frequency (MHz)
Fead Ant Tak

Item Freqg Value Factor Result Limit Margin Remark Fos= Fos=

MH= dBuv dB/m dBuv/mm  dBuW m dE m Dedg
1 S0.683 52.83 -17.46 35.37 40,00 -3.,63 QF 100 v
2 124.33 55.69 -15.36 37.33 43 .50 -6.17 Feak 100 95
3 166.13 S0.56 -15.53 32.33 43,50 -11.17 Feak 100 95
4 Z49.45 S55.27 -17.24 41.03 46,00 -4.97 QF 100 =15
5 Z60.73 S6.25 -16.91 39.37 46,00 —-6.63 QF 100 =14
6 299,23 54,72 -16.38 35.34 46,00 -7.660 QF 100 g7

1. Result = Bead Value + Factor

Z. Factor = Antenna Factor + Csble Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer i=s 1Z0EHz
and wideo bandwidth i=s 300kH:z for Peak detection and Ouasi-peak
detection at fredquency bhelow 1GH=.

4, 411 emission below 1GHz at 80Z.11kb/g/n mode are all the =same,so the
802.11g/n mode chosen as representative in final test.

5. lecording to techhnical exXperiences,all spurious emission of S02.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same bhelow
15Hz,s50 that the channel 1 or 3(for HT40) was chosen as representative
in final test.

6. The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11n HT40, CH3 Temperature :120°C
Memo : Humidity : | 65%
0 Lewvel (dBuV/im) Date: 2010-02-26
FCC|CLASS-B
1
]
0 300 440, 580. 720, 860. 1000
Trace: (Discrete) Frequency (MHz)
Fead Ant Tak
Item Freg Value Factor Re=sultc Limit Margin Remark Fao= Faos
MH= dBuy dE/m dBuW/m dBuW/m dEb m Deg
1 375.00 52 .42 -14.06 38.3¢6 46,00 -7.64 QF 100 99
2 500,90 47 .67 -11.34 36.33 46,00 -9.67 QoF 100 12z
3 G26.20 44,22 -9.00 35.22 46,00 -10.78 QF 100 177
4 739,40 42, 65 -6.31 36.37 46,00 -9.63 QF 100 147
= 799,80 43,33 -6.77 36.56 46,00 -9.44 QF 100 147
53 S75.40 39.38 -6.05 33.33 46,00 -12.67 QF 100 147
7 999,90 47 .50 -3.28 44,22 54,00 -9.758 QF 100 147

1. Eesult = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - mplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KH=z
and wideo bandwidth i=s 300kH= for Peak detection and Quasi-rpeak
detection at frecgquency below 1GH=.

4, A1l emizsion bhelow 1GHz at &02.11b/gfnh mode are all the same,sSo the
g02.11g/n mode chosen as representative in final test.

5. Apcording to tcechhical experiences,all spurious emission of 802.11g4n
mode st channel 1,6,11 or 3,6,9 (for HT40) are almost the satme hbelow
1GHz,s0 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1001019

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11n HT40, CHS3 Temperature 20 °C
Memo Humidity 68 %
107 Level (dBuvim) Date: 2010-02-26
FCC|CLASS-B
~ FCC CLASK-B (AWVG)
54
1
I]1I]I]I] 5800. 10600, 15400, 20200, 25000
Trace: (Discrete) Frequency {(MHz)
Fead Ant Tak
Item Freg Value Factor Fesult Limit Margin Femark Fo= Fo=
MH= dEuWf dE/m dBuW m dBEuv/m dE ) Deg
1 4542 .70 31.:235 S.10 40,33 54.00 -13.67 byverage 120 172
& 4542 .70 43.14 2.10 S2.24 T4 .00 -21.76 Feak 120 172
Motes
1. Besult = BEead Values + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The rezolution handwidth of test receiver/spectrum analyzer iz 1Z0EH=
and wvideo bhandwidth i= 300kHz for FPeak detection and Quasi-peak
detection at frecguency bhelow 1GH=.

4. The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=
and wideo bandwidth iz S3MH=z for Peak detection at frequency asbhowve
1GH=.

5. The resolution bandwidth of
and video bandwidth i=s 10H=
1GH=.

6. The other emissions is too low to be measured.

7. The data i=s worse case.

tezt receiver/spectrum analyser iz 1MH=
for Average detection at freguency ahove

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200
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Memo : Humidity .| 68 %
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019
Power ;| AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11a, CH149 Temperature :120°C
Memo : Humidity : | 65%
0 Level (dBuV/m) Date: 2010-02-26
FCC CLASS-B
40 3 g . o
1
2 4 5
030 85, 140, 195, 250. 305
Trace: (Discrete) Frequency (MHz)
Fead int Tak
Item Freg Value Factor Resulc Limit Margin Remark Pos Pos
MHz dEuVW/m dE dBEuW/m  dBuV/m dE o Dedq
1 45.50 43.71  -15.38 33.33 40,00 -6.67 QF 100 45
z £1.35 54.50 -22.15 32.32 40,00 -7.68 QF 100 45
3 124.33 54,72 -18.36 I6.36  43.50 -7.14 QP 100 aa
q 166.13 49,90  -15.53 31.37  43.50 12,13 Peak 100 aa
5 174.65 50.683 -19.32 31.36  43.50 -12.14 op 100 111
&  Z45.63 55.67 -17.30 38.37 46.00 -7.63 QF 100 111
7  265.95 52.26 -16.89 35.37 46.00 -10.63 QF 100 77
g 299.23 53.02 -16.38 I6.64 46,00 -2.386 oF 100 77

1. Eesult = REead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, According to technical experiences,all spurious emission of 802 .11afan
mode at Bandl~4 channel are almost the sane below 1GH=z,s0 that the
channel 36 or 38 (for HT40) ,channel 149 or 151 (for HT40) was chosen as
representative in final test.

5. The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1001019

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11a, CH149 Temperature 20 °C
Memo Humidity 65 %
0 Lewvel (dBuVim) Date: 2010-02-26
FCC CLASS-B
i
g
40 ’ 5 s
3
0 300 440. 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Fead Ant Tab
Item Freg Value Factor Rezult Limit Margin Femark Fo= Po=
MHz dBuW/m dAE ABuWV/m  dBEuVim AE cm Dedq
1 375.00 50.39 -14.0¢6 36.33 45.00 -9.a8%7 2F 100 a3
2 500.90 47.67 -11.34 36.33 45.00 -9.a8%7 2F 100 a3
3 S575.00 41.54 -9.51 32.33 45,00 -13.a67 QF 100 935
4 749,40 41.68 -6.31 35.37 45.00 -10.63 2JF 100 120
5 799,50 45.12 -6.77 38.35 45.00 -7.685 2F 100 103
=] 995. 60 45.66 -3.29 qz.37 54,00 -11.63 QP 100 100
Notes=
1. Result = BEead WValue + Factor

2. Factor = Antenna Factor + Cable Loss - Moplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=.

4, According to technical experiences,all spurious emission of 802.11la/an
mode at Bandl~4 channel are almost the samwe below 1GHzZ,so that the
channel 36 or 338 (for HT40),channel 149 or 151 (for HT40) was chosen as
representative in final test.

5. The data is worse case.

Cerpass Technology Corp. Issued date
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- CERPASS TECHNOLOGY CORP.

Report No.: TEFI1001019

Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11a, CH149 Temperature :120°C
Memo Humidity : | 65%

Date: 2010-02-26

0 Level (dBuVim)

FCC|CLASS-B
4 i
a
40 1 2
3
0 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read Ant Takh
Item Fregq Value Factor Fesult Limit Margin Remark Fos Pos
MHz dBuW/m dE ABuV/m dBuW/m dE om Deqg
1 50.63 53.46 -17.46 36.00 40.00 -4.00 2F 100 i
2 124.33 B4, 58 -158.3¢6 36.32 43 .50 -7.18 Peak 100 ag
3 la6.13 50.8¢6 -15.53 32.33 43.50 -11.1%7 Peak 100 98
4 249,45 Eg.57 -17.24 41,33 46.00 -4.67 QF 100 =1
= Z260.73 56.24 -16.91 39.33 46.00 -6.67 QF 100 56
& 299.23 Eg.73 -15.38 40.35 46.00 -5.65 QF 100 27
HNotes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Awplifier

3. The resolution bandwidth of test receiver/spectrum analyezer is 120EHz
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4, According to technical experiences,all spurious emission of S0Z.1lafan
mode at Bandl~4 channel are alwmost the same below 1GH=z,so0 that the
channel 36 or 35(for HT40),channel 149 or 151 (for HT40) was chosen as
representative in final test.

5. The data 13 worse case.

Cerpass Techno

logy Corp.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11a, CH149 Temperature :120°C
Memo : Humidity : | 65%
0 Lewvel (dBuVim) Date: 2010-02-26
FCC CLASS-B
40 1 2 K] 4 ]
]
0 300 440. 580. 720, 860. 1000
Trace: (Discrete) Frequency (MHz)
Read Ant Tak
Item Freqg Value Factor RFesult Limit Margin Femark Fos Pos
MHz dBuV/m dEb dBuV/m dBuV/m dE o Deg
1 375.00 50,39 -14.06 36.33 46.00 -9.67 P 100 Q9
2 500,20 47 .67 -11.3534 36.33 46.00 -9.67 P 100 122
3 B26.20 45,32 -9.00 36.32 46.00 -9.68 o) 3 100 177
4 749,40 42 .67 -6.31 36.36 46.00 -9.64 o) 3 100 147
5 799,80 42 .98 -6.77 36.21 46,00 -9.79 o) 3 100 147
] 575.40 39.40 -6.05 33.35 45,00 -1z.65 QF 100 147
7 999,30 45.64 -3.285 45.36 S54.00 -g3.64 QJF 100 147

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Anplifier

3. The resolution bandwidth of test receiver/spectrum analyzer i=s 1Z0EH=z
and wideo bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4, Ahocording to technical experiences,all spurious ewission of S0Z.1l1lafan
mode at Bandl~4 channel are almost the samwe below 1GHz,so that the
channel 36 or 35 (for HT40) ,channel 149 or 151 (for HT40) was chosen as
representative in final test.

5. The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019

Power ;| AC 120V Pol/Phase : | HORIZONTAL
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" CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019
Power .| AC 120V Pol/Phase . | HORIZONTAL
Test Mode | 802.11a, CH157 Temperature 1|27 °C
Memo : Humidity : | 70 %

Level (dBuvim) Date: 2010-02-25

107

FCC CLASS B(5785)
2
FCC-B-5785 (AWVG)
54 1
D 1000 ge800. 16600, 24400. J2200. 40000
. Freguency {MHz
Trace: (Discrete) ouency { )
Fead Ant Tab
Item Freg Value Factor Fesult Limit Margin Femark Fo= Fo=
MH= ABuy dE/m dBuV/m dBuVim dE I Deg
1 11569.90 31.01 15.55 49,586 54.00 -4.44 byerage 100 150
2 11569.90 42.91 15.55 6l.46 74.00 -12.54 Peak 100 150
MNotes=

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cakble Loss - Mmplifier

3. The resolution bandwidth of test receiver/spectrwn analyzer is 1Z0KH=
and video bandwidth is 300kHz for FPeak detection and Ouasi-peak
detection at fregquency below 1GH=.

4. The resoclution bandwidth of test receiver/spectrum anslyszer i= 1MH=
and video bandwidth i= 3MHz for Peak detection at frequency abowve
1GH=.

5. The resolution bandwidth of test receiver/spectrum ansalyzer i= 1MH=
and video bandwidth is 10Hz for Average detection at frequency above
1GH=.

6. The other ewmissions is too low to be nmeasured.

The data i=s worsSe case.
g
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“=#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019
-

AC 120V Pol/Phase . | VERTICAL
emo | [rumay 0w

107 Lewvel {dBuim) Date: 2010-02-25

. 1000 16600. 24400.

Trace: Frequency (MHz)

FEesult Limit Margin Femark

ABui’ dAE S m dBui/m  dBui/m

FEezult = Eead Walue + Factor

Factor = Antenha Factor + Cable Loss - Amplifier

The resolution handwidth of test receiver/spectrum analyzer is 1Z0EH=z
and wideo bandwidth i= 300kHz for FPeak detection and Quasi-peak
detection at frequency below 1GH=.

The resolution handwidth of test receiver/spectrum analyzer is 1MH=z
and video bhandwidth iz SMHz for Peak detection at fredquency abowve
1GH=.

The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth iz 10Hz for Average detection at fregquency above
1GH=.

The other ewissions iz too low to be measured.

The data is worse case.

_—
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019

Power ;| AC 120V Pol/Phase : | HORIZONTAL

emo T [rumay  [wow

FCC CLASS-B(5825)

FCC-B-5825 (AVG)

1 11s50.05 E2£9.91 15. 62 43 .53 54,00 -5.47 byverage 100 150
2 11a50.05 41.72 15. 62 a0.34 4,00 -13.66 Feak 100 150

o ——— ]
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11an HT20, CH149 Temperature :120°C
Memo : Humidity : | 65%
0 Level {(dBuVim) Date: 2010-02-26
FCC/CLASS-B
40— 3 5 7 8
4
2
5
0 30 85. 140. 195, 250. 305
Trace: (Discrete) Frequency (MHz)
Read Ant Tab
Item Freg Value Factor FEesult Limit Hargin Femark Fos FPos=
MHz dBuV/m dE dBuV/m dBuv/m dE cm Deg
1 46.50 52.02 -15.38 36.64 40.00 -3.36 QF 100 46
Z 61.35 54,50 -22.18 32.32 q40.00 -7.65 QF 100 16
3 124,33 54,73 -15.36 36.37 43 .50 -7.13 QF 100 =1=]
4 166.13 51.85 -13.53 33.32 43 .50 -10.15 Peak 140 ==
5 174.65 49,65 -19.32 30.33 43.50 -13.17 QF 100 111
3 245,63 53.63 -17.30 36.33 46.00 -9.67 QF 100 111
7 265,95 53.25 -16.589 36.36 46 .00 -9.64 QF 100 77
=1 289,23 52 .89 -16.38 36.51 46 .00 -9.49 QF 100 77

1. Result = Read WValue + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KH=z
anhd wideo bandwidth is 300kHz for Peak detection and CQuasi-peak
detection at frecgquency kbelow 1GHz.

4, Aecording to technical experiences,all spurious emizsion of 802Z.11afan
mode at Bandl~4 channel are almost the same below 1GH=z,so that the
channel 36 or 38 (for HT40) ,channel 149 or 151 (for HT40) was chosen as
representative in final test.

5. The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11an HT20, CH149 Temperature :120°C
Memo : Humidity : | 65%
0 Level (dBuV/m) Date: 2010-02-26
FCC CLASS-B
5
1 5
40 5 s
3
0 300 440, 580. 720, 860, 1000
Trace: (Discrete) Frequency (MHz)
Fead Aint Tak
Item Fredg Value Factor Result Limit Margin Remark Fos Fos
MHz dBuV/m dE dBuV/m dBuVW/m dE cm Deqg
1 375.00 52.39 -14.06 38.33 46.00 -7.67 QF 100 93
2 500,90 47 .67 -11.34 36.33 46.00 -9.687 QF 100 93
3 5E75.00 41 .54 -9.51 32.33 46.00 -13.67 QF 100 93
4 749 .40 41 .66 -6.31 35.35 46.00 -10.65 QF 100 1z0
5 799,80 45,10 -G.77 38.33 46.00 -7.67 QF 100 103
& 995 . 60 43 . 66 -3.29 41 .37 54.00 -12.63 QF 100 100

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution handwidth of test receiver/spectrum analyzer is 120EH=
and wideo bandwidth is 300kH=z for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4. Aocording to technical experiences,all spurious emission of S02.11afan
mode at Bandl~4 channel are almost the sawme below 1GHz,so that the
channel 36 or 38 (for HT40) ,channel 149 or 151 (for HT40) was chosen as
representative in final test.

5. The data is worse case.
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- CERPASS TECHNOLOGY CORP.

Report No.: TEFI1001019

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11an HT20, CH149 Temperature 20 °C
Memo Humidity 65 %
0 Lewvel (dBuv/m) Date: 2010-02-26
FCC CLASS-B
4
5 i}
40 i’
1
3
0 30 85. 140. 195, 250. 305
. Frequency (MHz
Trace: (Discrete) quency ( )
Read int Takb
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MHz dBuWVim dE dBuV/m dBuVim dE o Dedq
1 50,63 Lz.a83 -17.46 35.37 40.00 -4,63 QF 100 77
2 124,33 E5.g9 -18.3¢6 37.33 43 .50 -6.17 Peak 100 ag
3 166.13 L0.86 -18.53 3z2.33 43.50 -11.17 Peak 100 a8
4 249,45 L9227 -17.24 4z .03 45.00 -3.97 QF 100 =1
& 2e0.73 L5G.26 -16.91 39.35 45.00 -6.65 QF 100 56
f 299,23 Ba.60 -16.38 40.22 46.00 -5.78 QF 100 a7
INotes:
1. Result = Bead Valus + Factor
2. Factor = Antenna Factor + Cable Loss - mplifier
3. The resolution bandwvidth of test receiver/spectrum analyzer is 120KH=

and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frecquency bhelow 1GH=.

Aoecording to technical experiences,all
mode at Bandl~4 channel are almost the
channel 36 or 358 (for HT40) ,channel 149

representative in final test.

The data is

WOrse Ccase.

spurious emission
same helow 1GHz, =
or 151 (for HT40)

of 802.11a/an
o that the
was chosen as
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11an HT20, CH149 Temperature :120°C
Memo : Humidity : | 65%
0 Level (dBuim) Date: 2010-02-26
FCC|CLASS-B
1
10 2 3 4 g
4]
0 300 440. h80. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Fead Ant Tah
Item Freg Value Factor Rezult Limit Margin Remark Fo= Pos=
MHz dBuV/m dE dEuvW/m dEuv/m dE cm Deg
1 375.00 53.38 -14.06 39.32 46,00 —-6.65 JF 100 Q9
z s500.90 47.67 -11.34 36.33 46.00 -9.67 oF 100 12z
3 B26.2Z0 44,573 -9.00 35.33 45.00 -10.67 oF 100 177
4 74940 4z .54 -6.351 36.23 45.00 -9.77 oF 100 147
g 7o9.80 45,02 -6.77 36.25 46.00 -9.75 op 100 147
6 S75.40 39.37 -6.085 33.32 45.00 -12.68 op 100 147
7 999 .90 47.61 -3.28 44,53 E4.00 -9.67 op 100 147

1. Result = Bead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The rezolution handwidth of test receiver/spectrum analyzer iz 120KEH=
and wvideo bandwidth i=s 300kH=z for Peak detection and Quasi-peak
detection at fredquency helow 1GH=.

4, Aecording to technical experiences,all spurious emission of 80Z.11laf/an
mode at Bandl~4 channel are almost the sate below 1GHzZ,so that the
channel 36 or 358 (for HT40) ,channel 149 or 151 (for HT40) was chosen as
representative in final test.

5. The data is worse case.
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“=#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019

Power 1| AC 120V Pol/Phase VERTICAL
Test Mode | 802.11an HT20, CH149 Temperature 1|27 °C
Memo : Humidity : | 70 %

. Level {dBulfm)

Date: 2010-02-25
10

16600. 24400,
Fregquency (MHz)

Factor Margin

jwidth of
dwidth i=s 10H=

too low to he measured.

®
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Power ;| AC 120V Pol/Phase : | HORIZONTAL
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019

Power ;| AC 120V Pol/Phase . | VERTICAL

emo T [rumay  lwow

(Discrete)

o ——— ]
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(/ CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019

Power ;| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1| 802.11an HT20, CH157 Temperature 1| 27 °C
Memo : Humidity 11 70 %

O
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AC 120V Pol/Phase : | VERTICAL
emo | [rumay 0w

(Discrete)
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Power

AC 120V Pol/Phase - | HORIZONTAL

vermo T [rumay :
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019
Power | AC 120V Pol/Phase : | VERTICAL
Test Mode | 802.11an HT40, CH159 Temperature :120°C
Memo : Humidity : | 65%
0 Level (dBuVim) Date: 2010-02-26
FCC/CLASS.B
&
40 1 3 7 g
2 4 5
0 30 85. 140. 195, 250, 305
Trace: (Discrete) Frequency (MHz)
Read int Tab
Item Freg Value Factor Fesulc Limit Hargin Femark Fos Posz
MHz dBuWV/m dE dBuV/m dBEul/m dEb o Deg
1 46,50 L0, 7o -15.38 35.32 40,00 —-1.65 QaF 100 46
2 61.35 54.51 -z2.18 32.33 40.00 -7.687 QF 100 46
3 124,33 54,65 -15.36 36.32 435 .50 -7.18 QF 100 [=1=1
4 166.13 49,77 -13.53 31.24 43 .50 -12.286 Feak 100 =1=1
5 174.65 49,64 -19.32 30.32 43 .50 -13.18 QF 100 111
3 243.63 EE.62 -17.30 38.32 46,00 -7.65 QF 100 111
7 265.95 53.52 -16.89 36.63 46.00 -9.37 QF 100 77
g 299,23 52.69 -16.38 36.31 46,00 -9.889 QF 100 77

1. Result = Read Walue + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GH=.

4, According to technical experiences,all spurious emission of S0Z.1lafan
mode at Bandl~4 channel are almost the sate helow 1GH=E,so0 that the
channel 36 or 38 (for HT40) ,channel 149 or 151 (for HT40) was chosen as
representative in final test.

5. The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11an HT40, CH159 Temperature :120°C
Memo : Humidity : | 65%
0 Level (dBuVWim) Date: 2010-02-26
FCC|CLASS-B
5
5
40 1 2 3 4
0 300 440. 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read int Tab
Item Freqg Value Factor Fesult Limit Margin Femark Fos Fos
MHz dBuV/m dE dABuV/m dBuV/m dE cm Deg
1 375.00 50.39 -14.06 36.33 46.00 -9.67 op 100 o8
2 s00.90 47 . 6A -11.354 3632 46.00 -9.658 Qp 100 =k
3 §75.00 44,57 -9.51 35.36 45,00 -10. 64 QoF 100 =1
4 749,40 42 .95 -6.31 J6.64 46,00 -9.36 QF 100 120
g 7a9. 50 45,12 -6.77 38.35 46.00 -7.65 QF 100 103
6 295, 60 45,61 -3.29 4z 32 54.00 -11.68 QF 100 100

1. Rezult = Bead Value + Factor

2. Factor = Antenna Factor 4+ Cable Loss - Amplifier

3. The reszolution handwidth of test receiver/spectrwn analyzer is 120KH=
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=.

4, heoecording to technical experiences,all spurious ewission of 802.11af/an
mode at Bandl~4 channel are almost the samwe below 1GHz,=o that the
channel 36 or 38 (for HT40),channel 149 or 151 (for HT40) was chosen as
representative in final test.

5. The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11an HT40, CH159 Temperature :120°C
Memo : Humidity : | 65%
0 Level (dBuVim) Date: 2010-02-26
FCC|CLASS-B
4 B
40 3 d
1
3
0 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Fead int Tah
Item Fredg Value Factor Fesult Limit Margin Femark Fos Pos
MHz dBuW/m dE dBuV/m dBuV/m dE om Deg
1 E0.63 E3.11 -17.46 35.65 40,00 -4.35 oF 100 77
Z 124,353 37.63 o.0oo 37.63 43.50 -5.87 QoF 100 95
3 1a6.13 50,83 -15.53 32.30 43.50 -11.20 Feak 100 95
4 249,45 58.47 -17.24 41.23 4&.00 —-q,77 QP 100 L&
5 260.73 S6.27 -16.91 39.36 46.00 -6.64 QoF 100 =15
6 299,23 56.73 -16.38 40.35 46.00 -5.65 93 100 a7

1. Result = Read Valus + Factor

2. Factor = Antennha Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EH=
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4, According to technical experiences,all spurious emission of S02Z.11a/an
mode at Bandl~4 chanhel are almost the same below 1GH=,s0 that the
channel 36 or 38 (for HT40) ,channel 149 or 151 (for HT40) was chosen as
representative in final test.

5. The data is= worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11an HT40, CH159 Temperature :120°C

Memo : Humidity : | 65%

0 Level (dBuVim) Date: 2010-02-26
FCC/CLASS-B
1
40 3 3 | 5
a]
0 300 440, 580. 720, 860, 1000
Trace: (Discrete) Frequency (MHz)
Fead int Tahb
Item Fredg Value Factor Fesult Limit Margin Femark Fos Fos
MHz dBuv/m dE dBEuV/m dBuv/m dE cm Deg

1 375.00 53.42 -14.06 39.36 46.00 -6.64 2JF 100 Q9
2 500,90 47 . 66 -11.34 36.32 4&.00 -9.68 Qo 100 122
3 E26.20 43,65 =9.00 35.65 46.00 -10.35 QF 100 177
4 749,40 43 .26 -6.31 36.95 46.00 -9.05 QF 100 147
= 799,80 43 .38 -6.77 36.61 4500 -9.39 QoF 100 147

53 875.40 39.385 —-6.05 33.33 46.00 -1Z.67 QoF 100 147
7 999,90 47,89 -3.28 44,61 54.00 -9.39 2JF 100 147

1. Result = Bead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Mwmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer i=s 120KH=z
and video bandwvidth i=s 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, According to technical experiences,all spurious emission of 80Z.1lafan
mode at Bandl~4 channel are almost the samwe below 1GHzZ,so that the
channel 36 or 38 (for HT40D) ,channel 149 or 151 (for HT40) was chosen as
representative in final test.

5. The data i3 worse case.
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AC 120V Pol/Phase : | VERTICAL
emo | [rumay 0w

_—
Cerpass Technology Corp. Issued date  : Mar. 01, 2010

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 91 of 255




/3»
e CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019
e

Power ;| AC 120V Pol/Phase : | HORIZONTAL
Memo I Thumdy 0%

FCC CLASS-B{5755)

FCC-B-5755 (AWG)

1 11509.83 30.93 15.51 49. 34 54.00 -4.56 byverage 100 150
2 11509.33 42.39 15.51 al. 20 .00 -13.10 Feak 100 150

—.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1001019

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11an HT40, CH155 Temperature 27 °C
Memo Humidity 70 %

Level (dBulim)
107

dBEuWr

16600.

Date: 2010-02-25

24400.

Fregquency (MHz)

Limit

dE/m dBEuW/m

lution hs

1GH=

The other

The data

duwidth

fregque helow 1GH=.

Tfor

iz too low to he

dBuV/m

Margin Femark

rum analyzer is 120KH=z

zi-peak

measured.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019

Power ;| AC 120V Pol/Phase : | HORIZONTAL
Memo I Thumdy 0%
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" CERPASS TECHNOLOGY CORP.

. Report No.: TEFI1001019
Power ;| AC 120V Pol/Phase . | VERTICAL
Test Mode 1| 802.11an HT40, CH159 Temperature 1| 27 °C
Memo : Humidity 11 70 %
Qo
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“=#” CERPASS TECHNOLOGY CORP.

Report No.: TEFI1001019

Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode 802.11an HT40, CH159 Temperature 1|27 °C
Memo Humidity : | 70 %

Test engineer: @ TN\

FCC CLASS-B{5795)

FCC-B-5795 (AVG)

54.00 4.52 bverag 100 150
74,00 : 3 ‘eak 100 150
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'*\/ CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019

5.6 Test Photographs

Front View

Rear View
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1001019

6. 6dB Bandwidth Measurement Data

6.1 Test Limit

The minimum of 6dB Bandwidth Measurement is 0.5 MHz.

6.2 Test Procedures

a. The transmitter output was connected to the spectrum analyzer.
b. Set RBW of spectrum analyzer to 100 KHz and VBW to 100 KHz.

c. The 6 dB bandwidth is defined as the total spectrum the power of which is higher than peak

power minus 6 dB.

6.3 Test Setup Layout

EUT

Spectrum

Analyzer

6.4 Measurement Equipment

Instrument/Ancillary | Model No. | Manufacturer | Serial No. | Calibration Date | Valid Date
Spectrum Analyzer FSP40 R&S 10047 2009/03/26 2010/03/25
0
Cerpass Technology Corp. Issued date  : Mar. 01, 2010
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019

6.5 Test Result and Data

Test Date: Feb. 11, 2010 Temperature: 22°C
Atmospheric pressure: 1022 hPa Humidity: 61%
BB idth (MH
Modulation Standard | Channel Fre&L'J_'ency 6dB Bandwidth (MH2)
(MHz) Ant 1 Ant 2 Ant 3
01 2412 11.2 12.0 11.0
802.11b (11Mbps) 06 2437 10.6 11.6 10.9
11 2462 115 11.8 104
01 2412 16.4 16.5 16.5
802.11g (54Mbps) 06 2437 16.6 16.6 16.5
11 2462 16.6 16.6 16.5
802.11n HT20 01 2412 17.8 17.5 17.8
Aln
(130Mbps) 06 2437 17.8 17.7 17.7
11 2462 17.8 17.8 17.7
802.11n HT40 03 2422 36.2 36.6 36.6
(27Mbps) 06 2437 36.2 36.8 36.6
09 2452 36.4 36.6 36.6
Test Date: Feb. 24, 2010 Temperature: 23C
Atmospheric pressure: 1020 hPa Humidity: 66%
. 6dB Bandwidth (MH
Modulation Standard | Channel Frelsll;'ency andwidth (MHz)
(MHz) Ant 1 Ant 2 Ant 3
149 5745 16.5 16.5 16.5
802.11a (54Mbps) 157 5785 16.6 16.6 16.6
165 5825 16.6 16.6 16.6
149 5745 17.8 17.8 17.9
802.11an HT20
(130Mbps) 157 5785 17.8 17.8 17.8
165 5825 17.8 17.8 17.9
151 5755 36.6 36.6 36.6
802.11an HT40
(27Mbps) 155 5775 36.6 36.4 36.4
159 5795 36.6 36.6 36.8
Cerpass Technology Corp. Issued date  : Mar. 01, 2010
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# CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019

Modulation Standard: 802.11b (11Mbps), Ant 1

Channel: 01
® REW 100 kHz Delta 2 [T1 ]
VBW 100 kHz -0.20 4B
Ref 20 dBm Att 30 dB SWT 50 ms 11.200000000 MHz
20 Marker| 1 [T1
-4l 69 dBm
| 10 A0EE00000 EH
[72 [ I P T TSR
1 e “’\.1,\2
D1 -4.68 dBm
., /r A‘L\
|- 20
| .o / \
b, 7,\.5,\«0.LA .,./\M oA
-0
|- 70
-80
Center 2.412 GH=z 5 MHz/ Span 50 MH=z
Modulation Standard: 802.11b (11Mbps), Ant 1
Channel: 06
® REW 100 kHz Delta 2 [T1 ]
VBW 100 kHz -0.09 4B
Ref 20 dBm Att 30 dB SWT 50 ms 10.600000000 MHz
20 Marker| 1 [T1
-4l 05 dBm
10 431700000 =
= |, "

D1 -3.72 dBm

TV F N
WM""W l‘JV‘\I\'\-
kmﬁ

10

|
oy
-

-80

Center 2.437 GHz S MHz/ Span 50 MHz
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019

Modulation Standard: 802.11b (11Mbps), Ant 1

Channel: 11

® RBW 100 kHz Delta 2 [Tl ]
VBW 100 kHz —0.22 dB
Ref 20 dBm Att 30 dB SWT 50 ms 11.500000000 MHz

20 Marker| 1 [T1
—4178 dBm
10 456100000 GH

&= |,

s L WM‘\Z

D1 -4.8(3 dBm

F
/ \
/

60

-70

-80

Center 2.462 GHz 5 MHzZ/ Span 50 MHz

Modulation Standard: 802.11b (11Mbps), Ant 2

Channel: 01
® REBEW 100 kHz Delta 2 [T1 ]
VBW 100 kHz 0.32 dB
Ref 20 dBm Att 30 dB SWT 50 ms 12.000000000 MH=zZ
20 Marker| 1 [T1
—4L70 dBm
10 406100000 @H
G
& |, btk

A AbA
vajw R W-W\H‘J\‘f
D1 -4.71 dBm

7
/ Y
/

50

60

-70

-80

Center 2.412 GHz 5 MHzZ/ Span 50 MHz
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# CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019

Modulation Standard: 802.11b (11Mbps), Ant 2

Channel: 06

® RBW 100 kHz Delta 2 [T1 ]
VBW 100 kHz 0.80 dB
Ref 20 dBm Att 30 dB SWT 50 ms 11.600000000 MEz

20 Marker| 1 [T1
-4l 62 dBm
10 431000000 EH

[7zE 7 I \

1 mfﬂ;‘
D1 —4.6f6 aPm f/'/“
-10

-60

-80

Center 2.437 GHz 5 MHz/ Span 50 MH=z

Modulation Standard: 802.11b (11Mbps), Ant 2

Channel: 11

® RBW 100 kHz Delta 2 [T1 ]
VBW 100 kHz 1.43 4B
Ref 20 dBm Att 30 dB SWT 50 ms 11.800000000 MHz

20 Marker| 1 [T1
-6L24 dBm
10 ABG200000 GH

ED |, N

D1 —-4.45 dBm "/F J\\
10

-80

Center 2.462 GH=z 5 MHz/ Span 50 MH=z
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019

Modulation Standard: 802.11b (11Mbps), Ant 3

Channel: 01

® RBW 100 kHz Delta 2 [T1 ]
VBW 100 kHz -0.3% dB
Ref 20 dBm Att 30 dB SWT 50 ms 11.000000000 MHz

20 Marker| 1 [T1
-3l88 dBm
10 406600000 GH

= |, Liag

B Ly &dﬁm}hi

D1 -3.51 dBm

/
/
|

«i\\
\

-60

|70

-80

Center 2.412 GH=z 5 MHz/ Span 50 MH=z

Modulation Standard: 802.11b (11Mbps), Ant 3

Channel: 06
® RBW 100 kHz Delta 2 [Tl ]
VBW 100 kH=z -0.22 dB
Ref 20 dBm Att 30 dB SWT 50 ms 10.500000000 MHZ
20 Marker| 1 [T1
—-4L18 dBm
10 431600000 EH
vrEw) o [T YT

D1 -4.01 dBm

10

=
T
7

-80

Center 2.437 GHz S MHz/ Span 50 MHz
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019
Modulation Standard: 802.11b (11Mbps), Ant 3
Channel: 11
® REW 100 kHz Delta 2 [T1 ]
VBW 100 kHz 0.30 dB
Ref 20 dBm Att 30 dB SWT 50 ms 10.400000000 MH=z
20 Marker| 1 [T1
-3183 dBm
=g |, | ¥y
D1 -3.7| dBm ﬂ(w
Center 2.462 GHz 5 MHzZ/ Span 50 MHz
L
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# CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019

Modulation Standard: 802.11g (54Mbps), Ant 1

Channel: 01

® RBW 100 kHz Delta 2 [T1 ]
VBW 100 kHz 1.35 4B
Ref 20 dBm Att 30 dB SWT 50 ms 16.400000000 MHz

20 Marker| 1 [T1
-3l21 dBm
10 403200000 =H

[72 [ I

|
/

\

|70

-8&0

Center 2.412 GH=z 5 MHz/ Span 50 MH=z

Modulation Standard: 802.11g (54Mbps), Ant 1

Channel: 06

® RBW 100 kHz Delta 2 [T1 ]
VBW 100 kHz 0.64 4B
Ref 20 dBm Att 30 dB SWT 50 ms 16.600000000 MHz

20 Marker| 1 [T1
-11.95 dBm
l 10 4 Qo000 CH

ED |,

D1 -9 . 0la dRm

—10

-80

Center 2.437 GH=z 5 MHz/ Span 50 MH=z
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019

Modulation Standard: 802.11g (54Mbps), Ant 1

Channel: 11

® RBW 100 kHz Delta 2 [T1 ]
VBW 100 kHz 3.40 dB
Ref 20 dBm Att 30 dB SWT 50 ms 16.600000000 MHz

20 Marker| 1 [T1
-13L03 dBm
10 453700000 =H

= |,

[i5]

i
i
:

i

——

-20 \
-30

|70

-8&0

Center 2.462 GHz % MHz/ Span 50 MHz

Modulation Standard: 802.11g (54Mbps), Ant 2

Channel: 01

® RBW 100 kHz Delta 2 [T1 ]
VBW 100 kHz -0.41 dB
Ref 20 dBm Att 30 dB SWT 50 ms 16.500000000 MEz

z0 Marker| 1 [T1
-3l22 dBm
| 10 403800000 =H

7z I

—10

-80

Center 2.412 GH=z 5 MHz/ Span 50 MH=z
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019

Modulation Standard: 802.11g (54Mbps), Ant 2

Channel: 06

® RBW 100 kHz Delta 2 [T1 ]
VBW 100 kHz 1.25 4B
Ref 20 dBm Att 30 dB SWT 50 ms 16.600000000 MHz

20 Marker| 1 [T1
-12L0% dBm
10 4 00n00 GH

[7zE 7 I

D1 -9 .53 dRm I l

B ]

|60

-80

Center 2.437 GH=z 5 MHz/ Span 50 MH=z

Modulation Standard: 802.11g (54Mbps), Ant 2

Channel: 11

® RBW 100 kHz Delta 2 [T1 ]
VBW 100 kHz 2.66 dB
Ref 20 dBm Att 30 dB SWT 50 ms 16.600000000 MHz

20 Marker| 1 [T1
~12134 dBm
10 453700000 =H

ED |,

B WWMMWM?

-60

|70

-80

Center 2.462 GH=z 5 MHz/ Span 50 MH=z
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019

Modulation Standard: 802.11g (54Mbps), Ant 3

Channel: 01

® RBW 100 kHz Delta 2 [T1 ]
VBW 100 kHz -0.62 4B
Ref 20 dBm Att 30 dB SWT 50 ms 16.500000000 MHz

20 Marker| 1 [T1
-8l38 dBm
10 403200000 =H

[7zE 7 I

/ Y

|60

-80

Center 2.412 GH=z 5 MHz/ Span 50 MH=z

Modulation Standard: 802.11g (54Mbps), Ant 3

Channel: 06

® RBW 100 kHz Delta 2 [T1 ]
VBW 100 kHz -1.33 4B
Ref 20 dBm Att 30 dB SWT 50 ms 16.500000000 MHz

20 Marker| 1 [T1
-3l 88 dBm
10 4 Q0000 SH

[7zE 7 I

- T

|70

-8&0

Center 2.437 GHz % MHz/ Span 50 MHz
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019
Modulation Standard: 802.11g (54Mbps), Ant 3
Channel: 11
® RBW 100 kHz Delta 2 [Tl ]
VBW 100 kH=z 0.36 dB
Ref 20 dBm Att 30 dB SWT 50 ms 16.500000000 MH=Z
20 Marker| 1 [T1
-8L00 cBm
10 A5 00000 =E
= |,
]_Illlli 2
1o D1 -9.11 dBm I,
|40 MM} "‘t\
MW
50
60
70
-80
Center 2.462 GH=z 5 MHz/ Span 50 MH=z
L
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# CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019

Modulation Standard: 802.11n HT20 (130Mbps), Ant 1

Channel: 01
® RBW 100 kHz Delta 2 [T1 ]
VBW 100 kHz 1.69 4B
Eef 20 dBm Att 30 4B SWT 50 ms 17.800000000 MEz
20 Marker| 1 [T1
—13}140 &Bm
10 403100000 @
&= |,
PP | |l 2
|—10
D1 -12.57 dBm——T"lh.; i
20 j \L‘
30 ’

|70

-80

Center 2.412 GHz S MHz/ Span 50 MHz

Modulation Standard: 802.11n HT20 (130Mbps), Ant 1

Channel: 06

® RBW 100 kHz Delta 2 [T1 ]
VBW 100 kHz 2.27 dB
Ref 20 dBm Att 30 dB SWT 50 ms 17.800000000 MHz

20 Marker| 1 [T1
-15L21 dBm
10 422100000 EH

= |,

b il
D1 -13.37 dBm
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Center 2.437 GHz S MHz/ Span 50 MHz
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019

Modulation Standard: 802.11n HT20 (130Mbps), Ant 1

Channel: 11

® RBW 100 kHz Delta 2 [T1 ]
VBW 100 kHz 0.40 4B
Ref 20 dBm Att 30 dB SWT 50 ms 17.800000000 MHz

20 Marker| 1 [T1
-13.96 dBm
10 453100000 EH

&= |,

L e ] A LTV
D1 -13.17 dBmW

|70

-80

Center 2.462 GHz S MHz/ Span 50 MHz

Modulation Standard: 802.11n HT20 (130Mbps), Ant 2

Channel: 01

® RBW 100 kHz Delta 2 [T1 ]
VBW 100 kHz 0.70 dB
Ref 20 dBm Att 30 dB SWT 50 ms 17.500000000 MEz

20 Marker| 1 [T1
~13137 dBm
| 10 403400000 =H

[7zE 7 I

|10

D1 -13.111 dBm I ¥
|- 20 /
|- 30

-80

Center 2.412 GH=z 5 MHz/ Span 50 MH=z
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# CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019

Modulation Standard: 802.11n HT20 (130Mbps), Ant 2

Channel: 06

® RBW 100 kHz Delta 2 [T1 ]
VBW 100 kHz 2.16 dB
Ref 20 dBm Att 30 dB SWT 50 ms 17.700000000 MEz

20 Marker| 1 [T1
~14166 dBm
| 10 422100000 =H

ED |,

| 10 '||| F ﬂ"!. l'rﬂ l"'ﬁ‘ﬂ I
D1 -13.[17 dBm Ay,

T g

|60

-80

Center 2.437 GHz 5 MHz/ Span 50 MH=z

Modulation Standard: 802.11n HT20 (130Mbps), Ant 2

Channel: 11
® RBW 100 kHz Delta 2 [T1 ]
VBW 100 kHz 1.70 dB
Ref 20 dBm Att 30 dB SWT 50 ms 17.800000000 MEz
z0 Marker| 1 [T1
-14138% dBm
10 453100000 &H
= |,
| 1, ) Lt ol ik

.
D1 -13.38 dBm| WJ'L]“*
|- 20

| .o /

-60

-80

Center 2.462 GHz 5 MHz/ Span 50 MH=z
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019

Modulation Standard: 802.11n HT20 (130Mbps), Ant 3

Channel: 01

® RBW 100 kHz Delta 2 [T1 ]
VBW 100 kHz 1.68 dB
Ref 20 dBm Att 30 dB SWT 50 ms 17.800000000 MEz

z0 Marker| 1 [T1
~13L10 dBm
| 10 403100000 =H

7z I

| 10 T T WIIIL 2
D1 -13.]3 dBm ‘JA’L W VWT

-80

Center 2.412 GH=z 5 MHz/ Span 50 MH=z

Modulation Standard: 802.11n HT20 (130Mbps), Ant 3

Channel: 06

® RBW 100 kHz Delta 2 [T1 ]
VBW 100 kHz 3.59 dB
Ref 20 dBm Att 30 dB SWT 50 ms 17.700000000 MEz

20 Marker| 1 [T1
~15041 dBm
10 422100000 EH

= |,

D1 -12.71 dBm T
|- 20 j K

-60

-80

Center 2.437 GHz 5 MHz/ Span 50 MH=z
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019

Modulation Standard: 802.11n HT20 (130Mbps), Ant 3

Channel: 11
® REBW 100 kHz Delta 2 [Tl ]
VBW 100 kHz -0.95 dB
Ref 20 dBm Att 30 dB SWT 50 ms 17.700000000 MEz
20 Marker| 1 [T1
-13|/06 dBm
| 10 453200000 GH
= |,
.0 . e A i
D1 -12.]84 dBm—T AW ';
|- 20
| .o 'M// "
B A ‘“\M
Wso MW\H\“"M P \
&0
|- 70
-80
Center 2.462 GHz % MHz/ Span 50 MHz
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019

Modulation Standard: 802.11n HT40 (27Mbps), Ant 1

Channel: 03
® REW 100 kHz Delta 2 [T1 ]
VBW 100 kHz -0.48 4B
Ref 20 dBm Att 30 dB SWT 50 ms 36.200000000 MHz
20 Marker| 1 [T1
-17L12 dBm
| 10 404000000 =H
[72 [ I
10
s | Y pdak
—-20
|- 20 /!
" L\\M AR
7I17|.|N"~\50 At e IJ"“J"‘-\)AM
-0
|- 70
-80
Center 2.422 GH=z 10 MH=Z/ Span 100 MH=z
Modulation Standard: 802.11n HT40 (27Mbps), Ant 1
Channel: 06
® REW 100 kHz Delta 2 [T1 ]
VBW 100 kHz 0.31 4B
Ref 20 dBm Att 30 dB SWT 50 ms 36.200000000 MHz
20 Marker| 1 [T1
-16L98 dBm
10 419000000 =H
= |,

10

D1 -16.67 dBm W’“\ANM M

] \
s’ Mt

-80

Center 2.437 GHz 10 MHz/ Span 100 MH=z
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019

Modulation Standard: 802.11n HT40 (27Mbps), Ant 1

Channel: 09
® RBW 100 kHz Delta 2 [Tl ]
WVBW 100 kH=z -0.03 dB
Ref 20 dBm Att 30 4dB SWT 50 ms 36.400000000 MHZ
20 Marker| 1 [T1
—17L03 dBm
| 10 4 00000 GHE
ED |,
|—10
e PR g
-20 ;
30 /
A \

-80

Center 2.452 GHz 10 MHz/ Span 100 MH=z

Modulation Standard: 802.11n HT40 (27Mbps), Ant 2

Channel: 03

® RBW 100 kHz Delta 2 [T1 ]
VBW 100 kHz -2.81 4B
Ref 20 dBm Att 30 dB SWT 50 ms 36.600000000 MHZ

20 Marker| 1 [T1
~16L00 dBm
| 10 403800000 =H

[7zE 7 I

.

1,
D1 -17.28 dBm 1
20 [

[ ., j |

60

|70

-80

Center 2.422 GH=z 10 MH=Z/ Span 100 MH=z
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019

Modulation Standard: 802.11n HT40 (27Mbps), Ant 2

Channel: 06

® RBW 100 kHz Delta 2 [T1 ]
VBW 100 kHz 1.08 4B
Ref 20 dBm Att 30 dB SWT 50 ms 36.800000000 MHz

20 Marker| 1 [T1
-18L18 dBm
10 412600000 EH

7z I

V\kMMh‘ ANk 2
D1 ~16.71 dBm v“vma,k
|20

» k

-80

Center 2.437 GH=z 10 MH=z/ Span 100 MH=z

Modulation Standard: 802.11n HT40 (27Mbps), Ant 2

Channel: 09
® REBW 100 kHz Delta 2 [Tl ]
VBW 100 kHz 2.53 dB
Ref 20 dBm Att 30 dB SWT 50 ms 36.600000000 MEZ
20 Marker| 1 [T1
~15,07 dBm
10 433600000 =
7z I
|10
D1 -17.06 dBry M}‘J-.,f
| .o T
|30
|40 Mf"‘
S0
-0
70
-850
Center 2.452 GH=z 10 MH=z/ Span 100 MH=z
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019

Modulation Standard: 802.11n HT40 (27Mbps), Ant 3

Channel: 03
® REW 100 kHz Delta 2 [Tl ]
WBW 100 kHz -0.61 dB
Ref 20 dBm Att 30 dB SWT 50 ms 36.600000000 MH=Z
20 Marker| 1 [T1
-16L20 dBm
| 10 403800000 =H
&= |,
H-10
1 -
D1 -16.8 dBm—y 1
-20
--30

-80

Center 2.422 GHz 10 MHz/ Span 100 MH=z

Modulation Standard: 802.11n HT40 (27Mbps), Ant 3

Channel: 06
® REW 100 kHz Delta 2 [TL ]
VBW 100 kHz ~1.52 dB

Ref 20 dBm Att 30 dB SWT 50 ms 36.600000000 MHzZ
20 Marker| 1 [T1

15|31 dBm
| 10 412800000 =H

7z I
10
g >
D1 —16.042 dBm—| oYy L
|20
| -0 /‘
40 M/IIJ \
-w\wwmw \W\“‘M‘Mwww
| -c0
|70
-80
Center 2.437 GHz 10 MHEz/ Span 100 MH=z
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019
Modulation Standard: 802.11n HT40 (27Mbps), Ant 3
Channel: 09
® RBW 100 kHz Delta 2 [Tl ]
VBW 100 kH=z -1.48 dB
Ref 20 dBm Att 30 dB SWT 50 ms 36.600000000 MHZ
20 Marker| 1 [T1
—15L90 dBm
10 4 00000 G
[7z=w [ I
AR, 2
.. D1 —-17.|1 <dBm ,
-0
70
-80
Center 2.452 GH=z 10 MH=z/ Span 100 MH=z
®
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1001019

Modulation Standard: 802.11a (54Mbps), Ant 1

Channel: 149

® RBW 100 kHz Delta 2 [Tl ]
VBW 100 kHz ~2.16 4B
Ref 20 dBm Att 30 4B SWT 50 ms 16.500000000 MHz

20 Marker| 1 [T1
~11}68 dBm
10 [} 6800000 =H

[7zE 7 I

| 10 1 b, _v._'n.u\}v._lg'n _‘Mvh_‘w
—-20

|- 30 / N

-80

Center £5.74%5 GHz 5 MHz/ Span 50 MH=z

Modulation Standard: 802.11a (54Mbps), Ant 1

Channel: 157

® RBW 100 kHz Delta 2 [T1 ]
VBW 100 kHz -1.26 dB
Ref 20 dBm Att 30 dB SWT 50 ms 16.600000000 MEz

z0 Marker| 1 [T1
~14L06 dBm
10 c 700000 =H

vrEw)

I YW I e |
iy L

10 Tx\w‘
-20

|70

-80
Center 5.785 GH=z % MHz/ Span 50 MHz
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